
Membrane Applications 
for Water Reuse

Manual of Water Supply Practices

M62

First Edition

Ideal crop marksIdeal crop marks

1P 450  30062 4/18

www.awwa.org

Dedicated to the world’s most important resource, AWWA sets the standard for water knowledge, 
management, and informed public policy. AWWA members provide solutions to improve public 
health, protect the environment, strengthen the economy, and enhance our quality of life.

M62Reverse osmosis (RO) membranes have been used in water reuse since the 1960s; 

however,  the use of membranes in full-scale reuse applications has changed 

dramatically. The goal for membrane facilities in water reuse applications is finding 

the balance between cleaning frequency and chemical and energy costs. This manual
[...]
permeability are reflective of potential irreversible fouling or chemical  
cleaning effectiveness, 139

6-8  Restoration of reverse osmosis membrane flux to initial baseline permeability  
after chemical cleaning, 141

7-1  Mechanical vapor compression brine concentrator, 163
7-2  Mechanical vapor compression crystallizer, 163

8-1  Nonpotable reuse treatment plant construction cost for a microfiltration-based  
facility, 176

8-2  Potable reuse treatment plant construction cost  for a microfiltration–reverse  
osmosis–based facility, 177

8-3  Typical nonpotable reuse treatment plant operations and maintenance cost break-
down for a microfiltration-based facility, 181

8-4  Typical potable reuse treatment plant operations and maintenance cost breakdown 
for a microfiltration–reverse osmosis–based facility, 181

8-5  Nonpotable reuse treatment plant cost of water for a microfiltration-based facility, 
184

8-6  Potable reuse treatment plant cost of water for a microfiltration–reverse osmosis–
based facility, 185

9-1  Groundwater Replenishment System components, 190
9-2  Groundwater Replenishment System process flow diagram and sampling points, 

191
9-3  Aerial view of the Groundwater Replenishment System and adjacent Orange 

County Sanitation District facility, 194
9-4  Groundwater Replenishment System facility entrance, 195
9-5  Microfiltration system, 195
9-6  Reverse osmosis treatment trains, 196
9-7  Ultraviolet light–advanced oxidation process treatment facility, 196
9-8  Process schematic for the Broad Run Water Reclamation Facility, 198
9-9  Membrane bioreactor tanks and pipework, 200
9-10  Granular activated carbon contactors and pipework, 201
9-11  Ultraviolet light reactors, 201
9-12  Process schematic for the Colorado River Municipal Water District raw water  

production facility in Big Spring, Texas, 203
9-13  Microfiltration system, 205
9-14  Reverse osmosis system, 205
9-15  Process schematic of the Edward C. Little Water Recycling Facility, 208
9-16  Ozone injection system, 209
9-17  Phase III CMF units, 209
9-18  Flow schematic of NEWater factories, 214
9-19  Zeeweed ultrafiltration at Bedok NEWater Factory, phase 1, 215
9-20  Microza microfiltration at Bedok NEWater Factory, phase 2, 215

x MEMBRANE APPLICATIONS FOR WATER REUSE

Copyright © 2018 American Water Works Association. All Rights Reserved. 

This is a preview of "AWWA M62-2018". Click here to purchase the full version from the ANSI store.

https://webstore.ansi.org/Standards/AWWA/AWWAM622018?source=preview


AWWA Manual M62

 FIGURES xi

9-21  Large-diameter (16-in.) reverse osmosis trains at Bedok NEWater Factory,  
phase 2, 216

9-22  Memcor CMF-S system at Kranji NEWater Factory, phases 1 and 2, 216
9-23  Reverse osmosis units at Kranji NEWater Factory, phases 1 and 2, 217
9-24  Process flow diagram for Bundamba advanced wastewater treatment plant, 220
9-25  Microfiltration unit 2 operating performance at the Bundamba advanced waste-

water treatment plant, 222
9-26  Permeability trends for reverse osmosis units at the Bandamba advanced waste-

water treatment plant, 223
9-27  Energy consumption at the Bundamba advanced wastewater treatment plant, 224
9-28  Gibson Island advanced wastewater treatment process schematic, 225
9-29  Gibson Island advanced wastewater treatment plant ultrafiltration unit, 228
9-30  Gibson Island advanced wastewater treatment plant reverse osmosis unit, 229
9-31  Gibson Island advanced wastewater treatment plant. In the  foreground are  

ultraviolet units, on the left are ultrafiltration units, and in the back are reverse 
osmosis units, 229

9-32  Process flow diagram for the Luggage Point advanced water treatment plant, 232
9-33  Pall Microza microfiltration racks, 234
9-34  Beneficial impact of fouling management modifications on microfiltration  

permeability, 234
9-35  Three-stage reverse osmosis skid. The hydraulic turbocharger is shown on  

bottom left, 235
9-36  Normalized permeate flow for the Luggage Point advanced water treatment plant 

reverse osmosis train 1 from start-up to Sept. 3, 2010, 236
9-37  Normalized salt passage for the Luggage Point advanced water treatment plant 

reverse osmosis train 1 from start-up to Sept. 3, 2010, 236
9-38  Normalized differential pressure for the Luggage Point advanced water treatment 

plant reverse osmosis train 1 from start-up to Sept. 3, 2010, 237
9-39  One of the four Trojan ultraviolet PHOX units, 237
9-40  Relation of wastewater reclamation system with plant water systems, 241
9-41  Wastewater recovery treatment system block flow diagram, 241
9-42  Conductivity of reverse osmosis feed and combined permeate from all trains from 

April 2001 to March 2003, 244

10-1  Categories of constituents of emerging concern by chemical characteristics, 261
10-2  Rejection diagram for organic micropollutants during membrane treatment, 265

Copyright © 2018 American Water Works Association. All Rights Reserved. 

This is a preview of "AWWA M62-2018". Click here to purchase the full version from the ANSI store.

https://webstore.ansi.org/Standards/AWWA/AWWAM622018?source=preview


This page intentionally blank.

This is a preview of "AWWA M62-2018". Click here to purchase the full version from the ANSI store.

https://webstore.ansi.org/Standards/AWWA/AWWAM622018?source=preview


xiii

Ideal crop marks

AWWA Manual M62

1-1  Selected worldwide indirect and direct potable reuse facilities, 3

2-1  Indicative log removals for various stages of treatment and unit processes, 12
2-2  Filter pore size comparison, 13

3-1  Health-based targets and helminth reduction targets for wastewater use 
in agriculture, 18

3-2  Maximum tolerable soil concentrations of various toxic chemicals based on human 
health protection, 19

3-3  Recommended minimum verification monitoring for wastewater and
excreta use in agriculture and aquaculture, 21

3-4  Victoria, Australia, reclaimed water classes, treatment, and pathogen
reduction, 22

3-5  New South Wales, Australia, guidelines for reclaimed water use from
municipal sewage treatment plants, 23

3-6  Japan’s water reuse standards, 25
3-7  Suggested guidelines for water reuse, 26
3-8  Arizona water reuse types and classes, 36
3-9  California water reuse types and classes, 37
3-10  Florida water reuse types described in Florida Administrative Code 62-610, 41
3-11  Nevada water reuse types and classes, 42
3-12  Texas water reuse types and classes, 43
3-13  Washington water reuse types and classes, 44
3-14  Links to water reuse regulations, guidance, and fact sheets, 44
3-15  British microbial guidelines for graywater systems, 46
3-16  Singapore water quality standards, 2012, 47
3-17  Windhoek direct potable reuse water quality criteria, 47

4-1  Typical ranges of municipal wastewater and secondary treatment effluent 
quality, 53

4-2  Water quality parameters and their impact on membranes for water reuse 
applications, 54

4-3  Typical membrane product water quality for low- and high-pressure
membranes, 56

4-4  Typical cycles of concentration, 58
4-5  Typical reclaimed water quality requirements for various industrial

processes, 60
4-6  Typical reclaimed water quality requirements for various industrial

processes, 61
4-7  Unit processes used for the removal of classes of constituents found in wastewater 

for reuse applications, 64

Tables

Copyright © 2018 American Water Works Association. All Rights Reserved. 

This is a preview of "AWWA M62-2018". Click here to purchase the full version from the ANSI store.

https://webstore.ansi.org/Standards/AWWA/AWWAM622018?source=preview


xiv AWWA Manual M62

xiv WATER MEMBRANES FOR WATER REUSE

4-8  Typical product water quality for reverse osmosis membranes, 65

5-1  Filtration media pores sizes, 71
5-2  Polymeric membrane materials, 74
5-3  Typical microfiltration–ultrafiltration design criteria for water reuse

facilities, 91
5-4  Example large-capacity water reuse projects that use microfiltration–ultra- 

filtration, 94
5-5  Monitoring methods for microfiltration–ultrafiltration systems, 95
5-6  Values of calcium carbonate precipitation potential, 113
5-7  Removal of microconstituents by ultraviolet (UV) irradiation, 

UV irradiation/hydrogen peroxide, and ozone, 120

6-1  General reverse osmosis data collection, 130
6-2  General reverse osmosis cleaning chemical guidelines, 140

7-1  Summary of coagulation–flocculation–sedimentation processes, 151
7-2  Microfiltration–ultrafiltration residuals and applicable regulations, 167

8-1  Membrane-based reuse treatment plant capital cost examples, with plant capacity 
of 10 mgd, 186

8-2  Membrane-based reuse treatment plant operations and maintenance cost 
examples, with plant capacity of 10 mgd, 186

8-3  Membrane-based reuse treatment plant cost of water, with plant capacity of
10 mgd, 187

9-1  Groundwater replenishment system capital cost breakdown, 193
9-2  Groundwater replenishment system operating costs, 194
9-3  Permit requirements for the Broad Run Water Reclamation Facility, 197
9-4  Cost information for NEWater factories, 218
9-5  Reverse osmosis performance at Bumdamba stage 1A, 223
9-6  Gibson Island advanced wastewater treatment plant log-removal values, 227
9-7  Gibson Island advanced wastewater treatment plant costs, 228
9-8  N-nitrosodimethylamine levels prior to and following preformed

chloramination, 233
9-9  Estimated capital cost of the wastewater reclamation system: 3.0 mgd of product

water, 1998, 242
9-10  Estimated annual operations and maintenance cost of the wastewater 

reclamation system: 3.0 mgd of product water, 1998, 242
9-11  Project cost analysis of the wastewater reclamation system: 3.0 mgd of product 

water, 1998, 243

10-1  Pharmaceutically active compounds and rank of use, 259
10-2  Commonly used personal care products, 259
10-3  Pesticides, herbicides, and insecticides found in water and wastewater, 259
10-4  Observed average efficiencies of membrane bioreactors in the removal of various

constituents of emerging concern, 263

Copyright © 2018 American Water Works Association. All Rights Reserved. 

This is a preview of "AWWA M62-2018". Click here to purchase the full version from the ANSI store.

https://webstore.ansi.org/Standards/AWWA/AWWAM622018?source=preview


xvAWWA Manual M62

 TABLES xv

10-5  Predictions of removal of constituents of emerging concern by nanofiltration
and reverse osmosis, 264

10-6  Efficiencies of nanofiltration and reverse osmosis in the removal of various
constituents of emerging concern, 266

A-1  MF system key design parameters, 275
A-2  RO system key design parameters, 275
A-3  GWRS typical water quality, 276

B-1  Design summary—Broad Run WRF Membrane Bioreactor System, 279
B-2  Broad Run Water Reclamation Facility—influent and effluent 

characteristics, 280

C-1  Membrane system design criteria, 281
C-2  Feed water quality (July 2008–March 2013), 282

D-1  Feed water quality, 283
D-2  Ozone system design criteria, 283
D-3  Microfiltration design criteria, 284
D-4  Reverse osmosis design criteria, 284
D-5  Advanced oxidation process, 285
D-6  Barrier recycled water constituents (2012), 285
D-7  Single pass low pressure boiler feed water, 287
D-8  Double pass high pressure boiler feed water, 287

E-1  Design characteristics of treatment processes used at NEWater Demonstration 
Plant, 289

E-2  Feedwater characteristics of Bedok NEWater Demonstration Plant, 289
E-3  Design criteria for plant processes and equipment at Bedok NEWater factory, 290
E-4  Design criteria for plant processes and equipment at Kranji NEWater factory, 291
E-5  Details of plant processes and equipment at Ulu Pandan & Changi NEWater

factories, 292
E-6  Treated water quality criteria for NEWater treatment processes, 293
E-7  Typical NEWater quality, 294

F-1  Raw water quality for Bundamba Advanced Water Reclamation Facility, 295
F-2  Treated water quality requirements for Bundamba Advanced Water Reclamation 

Facility (selected parameters, in addition to Australian Drinking Water 
Guidelines), 296

F-3  Concentrate water quality requirements for Bundamba AWTF 1A, 297
F-4  MF design criteria and performance at Bundamba AWTF, 297
F-5  Gibson Island AWTP feed water design basis, 297
F-6  Gibson Island AWTP treated water quality requirements, 298
F-7 Gibson Island AWTP UF system design criteria, 298
F-8 Gibson Island AWTP RO system design criteria, 299

Copyright © 2018 American Water Works Association. All Rights Reserved. 

This is a preview of "AWWA M62-2018". Click here to purchase the full version from the ANSI store.

https://webstore.ansi.org/Standards/AWWA/AWWAM622018?source=preview


xvi AWWA Manual M62

xvi WATER MEMBRANES FOR WATER REUSE

F-9  Gibson Island AWTP treated water quality requirements (ADWG and owner)
and typical values, 299

F-10 Gibson Island AWTP performance vs. reclaimed water requirements, 300
F-11  Luggage Point AWTP influent (feed water) quality design basis (selected 

parameters), 303
F-12  Luggage Point AWTP treated water quality requirements (supplement to ADWG), 

304
F-13  Luggage Point AWTP MF system design criteria, 304
F-14 Luggage Point AWTP RO system design criteria, 305
F-15  Luggage Point AWTP treated water quality: requirements versus plant 

performance test, 305

G-1  Wastewater effluent characteristics and discharge requirements, 307
G-2  Effluent water quality, 308

Copyright © 2018 American Water Works Association. All Rights Reserved. 

This is a preview of "AWWA M62-2018". Click here to purchase the full version from the ANSI store.

https://webstore.ansi.org/Standards/AWWA/AWWAM622018?source=preview


xvii

Ideal crop marks

AWWA Manual M62

The AWWA Technical and Educational Council, the Water Quality and Technology Divi-
sion, and the Membrane Processes committee gratefully acknowledge the contributions of 
the volunteers who drafted, edited, and provided the significant and critical commentary 
essential to the development of AWWA M62. The Technical Review Board members dedi-
cated many hours in the final stages of preparation of this edition to ensure the overall 
technical quality, consistency, and accuracy of the manual.

Technical Review Board Members

Joseph Wong, Chair, Brown and Caldwell, Walnut Creek, Calif.
Brent Alspach, ARCADIS, Carlsbad, Calif.
Bruce Chalmers, CDM Smith, Irvine, Calif.
Dawn Flancher, AWWA Staff, Denver, Colo.
Judith Herschell, Herschell Environment, Pittsburgh, Penn.
Kenneth Mercer, AWWA Staff, Denver, Colo.

Authors of the First edition

*A special thank you to these volunteers who served as chapter coordinators.

Joseph Wong,* Chair, Brown and Caldwell, Walnut Creek, Calif.
Jorge Aguinaldo,* RWL Water, Tampa, Fla.
Rick Bond, Black & Veatch, Kansas City, Mo.
Thomas Broderick, Loudoun Water, Ashburn, Vir.
Charlie Cruz, Separation Processes Inc., Carlsbad, Calif.
Emily Davis, Separation Processes Inc., Carlsbad, Calif.
James (Jay) DeCarolis, Black & Veatch, San Marcos, Calif.
Andrew Findlay, MWH Australia, Manly West, Qld Australia
Val Frenkel, EKI, Erler & Kalinowski Inc., Burlingame, Calif. 
Silvana M. Ghiu,* Hazen and Sawyer, San Diego, Calif.
Wesley Harijanto, California State Polytechnic University, Pomona, Calif.
Turaj Hosseini, Separation Processes Inc., Carlsbad, Calif.
Gary L. Hunter, Black & Veatch, Kansas City, Mo.
Curtis Kiefer, CDM Smith, Fort Lauderdale, Fla.
Tom Knoell, Orange County Water District, Fountain Valley, Calif.
Edmund A. Kobylinski, Black & Veatch, Cary, N.C.
Natalie W. La, California State Polytechnic University, Pomona, Calif.
Jim Lozier,* ch2m, Tempe, Ariz.
Robert McCandless, Brown and Caldwell, Phoenix, Ariz.
Chandra Mysore,* JACOBSTM, Atlanta, Ga.
Jeff Neemann, Black & Veatch Corp., Kansas City, Mo.

Acknowledgments

Copyright © 2018 American Water Works Association. All Rights Reserved. 

This is a preview of "AWWA M62-2018". Click here to purchase the full version from the ANSI store.

https://webstore.ansi.org/Standards/AWWA/AWWAM622018?source=preview


xviii MEMBRANE APPLICATIONS FOR WATER REUSE